
 
 

RAFAEL IGNACIO QUEZADA REYES 

 

 

 

 

 

 
 

ULTRAFILTRAÇÃO E ELETROCOAGULAÇÃO DE FILTRADOS DO 
BRANQUEAMENTO DE UMA FÁBRICA DE POLPA CELULÓSICA KRAFT 

PARA FINS DE REUSO 
 

 
 

 

 

 

 
 
 
 
 
 
 
 

 

 

 

 

 

 

 

 

 

 
VIÇOSA 

MINAS GERAIS – BRASIL 
2017 

Tese apresentada à Universidade Federal 
de Viçosa, como parte das exigências do 
Programa de Pós-Graduação em Ciência 
Florestal, para obtenção do título de Doctor 
Scientiae. 



ii 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 



 
 

 

 

 

 

 

 

 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
                                       
 

 
  
 
 
 
                        
 
 
 
 
 
 

 
 



ii 
[...]
the biological effluent treatment without the acidic filtrate but with the added UF 

permeate; Scenario 3: simulate the biological effluent treatment without the acidic 

filtrate and without the UF permeate (the permeate from the UF was recycled 

within the mill) and Scenario 4: Simulate the biological treatment without the 

acidic filtrate; and with 25% of replacement of white water on the bleaching plant. 

RESULTS AND DISCUSSION 

UF membrane treatment 
According to commercial specification, the ESP04 ultrafiltration membrane 

have resistance to extremes pH and high temperature, this was confirmed by the 

results obtained. No irreversible fouling produced by the swelling of the pores 

was observed and COD and color reduction were achieved.  

The characterization of the ultrafiltration permeate and retentate obtained 

in the pilot plant (Figure 2) is shown in Table 4. The treatment with ultrafiltration 

achieved a COD and color removal of 65% and 82%, respectively. It was possible 

to concentrate the effluent to a concentration factor (VCF) of 0.92, this means 

that for every 100 L/s treated, the stream of retentate should have a flow rate of 

8 L/s. 

The separation and concentration of heavy metals from wastewaters is a 

proven application of membrane technology (reverse osmosis) (COX, 2006; 

STOVER, 2012; SAIF; ALMANSOORI; ELKAMEL, 2013). Metal solubility varies 



26 
 

with pH, in a UF-based wastewater treatment system usually the pH is first raised 

to precipitate metals out of the solution and then the UF-treatment is carried. 

 

Table 4 – Characterization of acidic filtrate and ultrafiltration resulting streams 

Parameter Acidic effluent UF-Permeate Reduction (%) UF-Retentate 

COD (mg/L) 1650  45 581 27 64.8 8121 

Color (CU) 755  31 139  17 81.6 4511 

Na (mg/L) 170.16  7 143  5 15.8 298 

Ca (mg/L) 14.12  0.5 11.45  0.4 18.9 27.60 

K (mg/L) 15.32  0.3 12.24  0.5 20.1 27.92 

Mg (mg/L) 1.68  0.1 1.44  0.09 14.2 2.92 

Mn (mg/L) 0.31 0.01 0.25  0.01 20.7 0.70 

Ba (mg/L) 0.06  0.01 0.057  0.01 5.1 0.03 

Al (mg/L) 0.49  0.005 0.45  0.007 8.5 0.75 

Si (mg/L) 0.54  0.02 0.20  0.03 63.6 2.62 

P (mg/L) 1.16  0.02 1.00  0.03 14.3 1.19 

Fe (mg/L) 0.36  0.01 0.39  0.01 2.1 0.15 

Cl (mg/L) 8.00  0.6 7.01  0.05 8.1 0.65 
± Standard derivation 

 

In this case, the pH of the acid filtrate was 3.4, so presumably the metals 

are in solution. According to the molecular weight cut-off of the ultrafiltration 

membrane the heavy metals should pass through the membrane and stay on the 

permeate fraction. The reduction of metals and inorganics by ultrafiltration was 

observed (Table 2). Silica had the highest removal (63%). Ca, K, Mn and P had 

a removal of 19, 20, 21, and 14%, respectively. It is reported that metals can be 

removed by the interaction with suspended solids, colloids or fiber (BERNAT et 

al., 2007; BERNATA et al., 2008; QIU & MAO, 2013). 

In order to avoid scaling formation of Barite, is necessary to remove barium 

from the effluent, the UF treatment only removed 5%. 

Membrane permeate reuse 
The barite (BaSO4) deposits formation in the D-stages can be a critical 

parameter causing operational problems in the bleach plant. The main source of 



27 
 

barium is the wood and the presence of sulfate is due to the use of sulfuric acid 

for pH regulation or as carry-over from brownstock washing (HUBER et al., 2014). 

Figure 3 shows the barite formation in acidic bleaching stages when the 

whitewater was replaced by UF permeate. 
 

 

 
Figure 3 – Barite formation in acidic bleaching stages with white water 

replacement. 

 

The barium concentration in the UF permeate was 5.7 times greater than 

in the whitewater and led to formation of scale deposits after 25% of whitewater 

where replaced (Figure 3). At this rate, the amount of barium in solid state (as 

barite) is 10%. All the calculations were carried out without considering the 

interaction of the barium and sulfate with the fiber. In some conditions, the barium 

can be adsorbed by the fibers (LITVAY et al., 2003). It is expected that with 25% 

of replacement the amount of barite formation will not be a critical problem. With 

25% of replacement of whitewater it is possible to reduce the water consumption 

in 3.560 m3/d. The non-used whitewater can replace hot water in the (EPO) 

washer, and hot water reused within the mill replacing the clean water intake. 

Further studies must be carried out to determinate the feasibility of this water 

circuit. 

In order to increase the replacement of the whitewater and reduce the 

water consumption it is necessary to reduce the amount of barium and sulfate in 

the fiberline. This can be achieved by improving the de-barking of the wood since 

the barium content of the bark it is much higher than in the stem wood (PERSSON 

0

20

40

60

80

100

D D1 D2

Pr
ec

ip
at

ed
 b

ar
iu

m
 (%

)
0% 25% 50% 100%

Blaching stage 

White water replacement 



28 
 

et al., 2002), and by changing the sulfuric acid as a pH regulator and control the 

carry–over from brownstock (RUDIE & HART, 2006). 

With 50% of replacement of whitewater by the UF permeate, 50% of the 

barium formed barite and the risk of scaling increased considerably, considering 

that without permeate reuse the amount of barite is 0% (according to software 

simulation). 

Effects on the ETP 
The characteristics of the treated effluent of the industrial ETP (average of 

90 samples) and the results of the model simulation are presented in Table 6. 

The model was developed to obtain a steady-state condition and the results of 

Scenario 1 were used for validation of the model. The COD fractions obtained 

are presented in Table 5. 

 

Table 5 – Biological model specifications 

Parameter Value 
Readily biodegradable COD (gCOD/g of total COD) 0.45 

Non-colloidal slowly biodegradable COD  

(gCOD/f of slowly degradable COD) 
0.17 

Unbiodegradable soluble COD (gCOD/g of total COD) 0.33 

Unbiodegradable particulate COD (gCOD/g of total COD) 0.04 

 

The simulated biological treatment had the same hydraulic retention time 

(14.5 h) and solid retention time (15 d). The VSS of the industrial biological reactor 

is 2.888 mg/L (mean of 90 samples) and the value obtained at Scenario 1 

(reference) was 2.892 mg/L. The COD removal, NTK, and phosphorus for this 

scenario was statistically equal to the real values. There was a difference 

between the sludge production of 5.4% (larger), because this parameter depends 

of kinetic variables (GERNAEY et al., 2004), which some were assumed by the 

software (endogenous fraction, aerobic decay rate, maximum specific growth 

rate, etc.). 

The results showed that in Scenario 2 (the ETP treats the UF-permeate) 

there was a reduction in the COD load of the final effluent by 38% and the waste 

biosludge production by 36% because of the decrease of the COD load of the 

affluent.  



29 
 

It is expected that in the actual biological treatment, the COD removal 

increase because the large organic molecules are retained by the membrane and 

the permeate had small size molecules that are biodegradable, i.e., there is an 

increase in the biodegradable organic matter ratio of the effluent. (MOUNTEER 

et al., 2007). 
 

Table 6 – Effects of the UF on the treatment plant 

Parameter 
Industrial 

ETP 
Scenario 

1 2 3 4 

COD (mg/L) 241  17 242 149 103 140 

COD removal (%) 66  2 67 67 67 67 

Waste bioludge production (kg/d) 9211  151 9713 6192 3348 5790 

NTK (mg/L) 0.77  0.2 1.20 1.13 1.1 1.18 

Phosphorus (mg/L) 0.10  0.01 0.2 0.17 0.2 0.17 

TSS (mg/L) 6.01  1.2 5.87 5.41 5.10 5.40 

 Standard derivation. Scenario 1: simulate the biological treatment of the current industrial 

effluent as a reference; Scenario 2: simulate the biological effluent treatment without the 

acidic filtrate but with the added UF permeate; Scenario 3: simulate the biological effluent 

treatment without the acidic filtrate and without the UF permeate (the permeate from the 

UF was recycled within the mill) and Scenario 4: Simulate the biological treatment without 

the acidic filtrate; and with 25% of replacement of white water on the bleaching plant 

 

If barium and sulfate is removed from the fiberline, it would be possible to 

implement Scenario 3 (100% of replace of whitewater). In this case it will 

decrease the water consumption in 25% and the operation cost related to 

aeration in 50%. 

CONCLUSIONS 
 

The main conclusions of this works are as fallow: 

i) It was possible to treat the acidic filtrate from a kraft pulp mill with 
ultrafiltration membranes, COD and color removal was 65% and 82% 
respectively. 

ii) The ultrafiltration treatment removed a fraction of metals and 
inorganics compounds from the acidic effluent without a pretreatment 
or pH adjustment. 



30 
 

iii) Computer model simulation predicted that 25% of replacement 
generate a precipitation of 10% of the total barium and will reduce the 
COD and waste sludge production in 42% and 40%, respectively. 

iv) If all the permeate it is sent directly to the ETP, the COD of the final 
effluent and the waste biosludge production will reduce 38% and 36%, 
respectively. 

v) Further studies must be carried to determined the best usage of the 
retentate, the effects on the final product and on the chemical 
consumption in the bleaching plant. 

 

ACKNOWLEDGMENTS 
 

We would like to thank the Universidade Federal de Viçosa, the Fundação 

de Amparo á Pesquisa do Estado de Minas Gerais (FAPEMIG) for the financial 

support and the Estudantes-Convênio de Pós-Graduação Program – PEC-PG, 

of CAPES/CNPq - Brazil 

REFERENCES 
 

BAJPAI, P. Biological Treatment of Pulp and Paper Mill Effluents. In: 

Biotechnology for Pulp and Paper Processing. Boston, MA: Springer US, 

2012. p. 211–261.  

 

BERNAT, X.; SÁNCHEZ, I.; STÜBER, F.; BENGOA, C.; FORTUNY, A.; 

FABREGAT, A.; FONT, J. Removal of heavy metals by ultrafiltration. In: 

European Congress of Chemical Engineering, September, Copenhagen. Anais... 
Copenhagen: ECCE-6, 2007.  

 

BERNATA, X.; FORTUNY, A.; STÜBER, F.; BENGOA, C.; FABREGAT, A.; 

FONT, J. Recovery of iron (III) from aqueous streams by ultrafiltration. 

Desalination, v. 221, n. 1–3, p. 413–418, 2008.  

 

BRIAN N. BROGDON. Caustic Extraction in Elemental Chlorine-Free Bleaching 

Sequences for Softwood Kraft Pulps: A Fundamental Review and Analysis. In: 

TAPPI Engineering, Pulping & Environmental Conference, Portland. Anais... 
Portland: 2008.  



31 
 

 

COX, S. Nanofiltration as Pretreatment to Reverse Osmosis for Paper and Pulp 

Mill Effluent. In: IWA Regional Conference Membrane Technologies in Water and 

Waste Water Treatment, Moscow. Anais... Moscow: SIBICO International Ltd, 

2006.  

 

CULBERTSON, C.; TREASURE, T.; VENDITTI, R.; JAMEEL, H.; GONZALEZ, 

R. Life Cycle Assessment of lignin extraction in a softwood kraft pulp mill. Nordic 
Pulp and Paper Research Journal, v. 31, n. 1, p. 30–40, 2016.  

 

DENCE, C.; REEVE, D. W. Pulp Bleaching. Atlanta: TAPPI Press, 1996.  

 

DIONÍSIO, K.; CARDOSO, M.; NICOLATO, R. Process simulation for water 

consumption minimization in pulp mill. Latin American Applied Research, v. 40, 

n. 1, p. 81–90, 2010.  

 

GERNAEY, K. V; VAN LOOSDRECHT, M. C. .; HENZE, M.; LIND, M.; 

JØRGENSEN, S. B. Activated sludge wastewater treatment plant modelling and 

simulation: state of the art. Environmental Modelling & Software, v. 19, n. 9, p. 

763–783, 2004.  

 

HUBER, P.; BURNET, A. A.; PETIT-CONIL, M. Scale deposits in kraft pulp 

bleach plants with reduced water consumption: a review. Journal of 
environmental management, v. 141, p. 36–50, 2014.  

 

KASHER, R. Membrane-based water treatment technologies : Recent 

achievements, and new challenges for a chemist. Bulletin of the Israel 
Chemical Society, n. 24, p. 10–18, 2009.  

 

LITVAY, C.; RUDIE, A.; HART, P. Use of Excel Ion Exchange Equilibrium Solver 

with WinGEMS to Model and Predict NPE Distribution in the MeadWestvaco 

Evandale, TX Hardwood Bleach Plant. In: Proceeding of the 2003 TAPPI Fall 

Technical Conference, Chicago. Anais... Chicago: TAPPI Press, 2003.  

 



32 
 

LUO, J.; WAN, Y. Effects of pH and salt on nanofiltration-a critical review. Journal 
of Membrane Science, v. 438, p. 18–28, 2013.  

 

MOUNTEER, A. H.; SOUZA, L. C.; SILVA, C. M. Potential for Enhancement of 

Aerobic Biological Removal of Recalcitrant Organic Matter in Bleached Pulp Mill 

Effluents. Environmental Technology, v. 28, n. 2, p. 157–164, 2007.  

 

NILSSON, M.; TRÄGÅRDH, G.; ÖSTERGREN, K. The influence of pH, salt and 

temperature on nanofiltration performance. Journal of Membrane Science, v. 

312, n. 1, p. 97–106, 2008.  

 

NORDIN, A. K.; JÖNSSON, A. S. Case study of an ultrafiltration plant treating 

bleach plant effluent from a pulp and paper mill. Desalination, v. 201, n. 1–3, p. 

277–289, 2006.  

 

OLSSON, M. R. Simulations of Evaporation Plants in Kraft Pulp Mills Including 

Lignin Extraction and Use of Excess Heat. Chemical Engineering & 
Technology, v. 24, p. 195-200, 2009.  

 

PERSSON, M.; ULMGREN, P.; PULP, S. Deposition of barium sulfate in bleach 

plants . Part 1 : Solubility and factors affecting the precipitation in D ( chlorine 

dioxide )-filtrates. Nordic Pulp And Paper Research Journal, v. 17, n. 3, p. 280–

287, 2002.  

 

QIU, Y.-R.; MAO, L.-J. Removal of heavy metal ions from aqueous solution by 

ultrafiltration assisted with copolymer of maleic acid and acrylic acid. 

Desalination, v. 329, p. 78–85, 2013.  

 

QUEZADA, R.; SILVA, C. M.; PASSOS REZENDE, A. A.; NILSSON, L.; 

MANFREDI, M. Membrane treatment of the bleaching plant (EPO) filtrate of a 

kraft pulp mill. Water Science and Technology, v. 70, n. 5, p. 843–50, 2014.  

 

RUDIE, A.; HART, P. Modeling and minimization of barium sulfate scale. (TAPPI 

Press, Ed.) In: Engineering, Pulping & Environmental Conference, Atlanta. 

Anais... Atlanta: 2006.  



33 
 

 

SAIF, Y.; ALMANSOORI, A.; ELKAMEL, A. Wastewater minimization in pulp and 

paper industries through energy-efficient reverse-osmosis membrane processes. 

Chemical Engineering and Technology, v. 36, n. 3, p. 419–425, 2013.  

 

SHARMA, R. R. E S. CHELLAM. Temperature Effects on the Morphology of 

Porous Thin Film Composite Nanofiltration Membranes. Environmental Science 
& Technology, v.39, n.13, 2005/07/01, p.5022-5030. 2005. 

 

STOVER, R. Evaluation of closed circuit reverse osmosis for water reuse. In: 

Proc. 27th Annual Water Reuse Symp, Hollywood, FL. Anais... Hollywood, FL: 

Water Reuse Association, 2012.  

 

VAN TRAN, A. Decreasing effluent loads through bleaching modification. Water 
Research, v. 40, n. 3, p. 487–494, 2006.  



34 
 

CAPITULO 3: TREATMENT OF BLEACHING PLANT EFFLUENT FROM A 
KRAFT PULP MILL BY ELECTROCOAGULATION PROCESS 

 

ABSTRACT 
Acidic and alkaline effluent from a kraft pulp bleaching plant mill was treated by 

electrocoagulation (EC) process using aluminum and iron electrodes. The best 

COD removal was achieved in both cases (acidic and alkaline effluent) with 

aluminum electrodes. The COD and color removal of the acidic effluent was 51 

and 90% respectively, and the COD and color removal of the alkaline effluent 

was 48 and 73%, respectively. The feasibility of the treated effluent reuse was 

evaluated by computer simulation using WinGEMS software and chemical 

speciation methods. According to the steady-state simulation, 100% of the hot 

water can be replaced with treated acidic or alkaline effluent without scaling of 

calcium carbonate. The effect of the EC treatment on the mill effluent treatment 

plant was evaluated using BioWin software simulation. Compared with the actual 

mill, the reuse of the treated acid effluent decreased the COD load in the final 

effluent by 57 %, the waste biosludge generation by 30% and water consumption 

by 21%. 

 

Keywords: Electrocoagulation, bleaching effluent, simulation process, water 